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GROUPED SAMPLES 



  

 

  
 

TEST REPORT NUMBER : DELH23010773 
DATE: : 30TH SEP, 2023 

 

 

   Page 2 of 5 

Intertek India Pvt. Ltd. 290, Udyog Vihar, Phase-II, Gurgaon, Haryana –122016. 
Registered Office : E-20, Block B-1, Mohan 
Co-Operative Industrial Area, Mathura Road,  
New Delhi -110044. 

Tel: 0124-4503400, 
Fax: 0124-4303592 
www.Intertek.com 

 
 

 

 

 
APPLICANT:    OZONE OVERSEAS PRIVATE LIMITED  

PLOT NO SP1 133 C, INDUSTRIAL, AREA, INDUSTRIAL AREA GHILOTH, SHAHJAHANPUR, GHILOTH, 
ALWAR, RAJASTHAN, INDIA, 301706 

 
 ATTN:  MAHENDRA KUMAR BISHT  
 
SAMPLE DESCRIPTION : BALL BEARING SLIDES WITHOUT SOFT CLOSE 20” INCH, GROUP ITEMS 10”, 12”,14”, 

16”, 18”, 22”, 24”, 26”, 28” INCHES 
 
DATE RECEIVED : 04TH AUG, 2023 
TEST PERFORMANCE DATE  : 04TH AUG, 2023 TO 29TH SEP, 2023 
BUYER’S NAME : -- 
BUYING AGENT/ CONTACT : -- 
ORDER NO. : -- 
STYLE NO. / ARTICLE NO. : -- 
COLOR : -- 
END USE : -- 
SEASON : -- 
COUNTRY OF DESTINATION : -- 
MANUFACTURER’S NAME : OZONE OVERSEAS PRIVATE LIMITED  
 

TESTS CONDUCTED:AS PER THE REQUEST BY THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO THE  
ENCLOSED PAGE (S). 

 
CONCLUSION: 

TESTED SAMPLE TEST PARAMETERS / STANDARD RESULT 

SUBMITTED SAMPLE   
ANSI/BIFMA X5.9:2019 STORAGE UNITS 

 (Test Clauses 4.2,4.3,12,13,15.2 & 20) 

 
PASS  

 

 
Note:  
1. Statement of conformity is based on the Simple acceptance rule without using measurement uncertainty.  
2. Laboratory reports the final test results in test report. Any additional information, if required will be provided on request. 

3.We have performed testing on the BALL BEARING SLIDES WITHOUT SOFT CLOSE 20” INCH and rest all the items are grouped as per client 
request. 
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SUDHANSHU KUMAR 
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Sample Details: 

 
Number of sample tested : 02 Pieces 
Overall dimension (H X W X D) : 45 mm X 15 mm X max-1000mm, minimum-500mm    
Total weight : 650 gm 
Type of furniture : BALL BEARING SLIDES WITHOUT SOFT CLOSE 20” INCH 
Initial inspection : No any damage was found. 

 
TEST CONDUCTED: - 

 

ANSI/BIFMA X5.9:2019 Storage Units 

Clause Test Requirements Result 

4 Unit Strength Test 

4.2 Concentrated Function Load Test Applied top load: 91 Kg, 

Applied load inside drawer :45 Kg (drawer 
weight included) 

Pass 

4.3 Distributed Function Load Test Applied top load: 34.09 Kg 

Applied load inside drawer :45 Kg (drawer 
weight included) 

Pass 

12 Extendible Element Rebound Test  Pass 

13 Extendible Element Retention 
Impact and Durability (Out Stop) 
Tests 

Applied load inside drawer :45 Kg (drawer 
weight included) 

Total: 15,000cycles 

No function loss Observed 

 

Pass 

15 Extendible Element Cycle Tests 

15.2 Cycle Tests for Extendible Elements 
Deeper than Wide 

Applied load inside drawer :45 Kg (drawer 
weight included) 

Total: 50,000cycles  

No function loss Observed. 

Pass 

20 Pull Force Test Required F max = 50 N Pass 

F max=41 N 

 

 

 
 



  

 

  
 

TEST REPORT NUMBER : DELH23010773 
DATE: : 30TH SEP, 2023 

 

 

   Page 4 of 5 

Intertek India Pvt. Ltd. 290, Udyog Vihar, Phase-II, Gurgaon, Haryana –122016. 
Registered Office : E-20, Block B-1, Mohan 
Co-Operative Industrial Area, Mathura Road,  
New Delhi -110044. 

Tel: 0124-4503400, 
Fax: 0124-4303592 
www.Intertek.com 

 
 

 

 
 

 

 
SAMPLE AFTER TEST 

 

DRAWER DURABILITY TEST SET UP 
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********************************************************************************************************************************************************* 

# END OF TEST REPORT # 
 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action.   Intertek does not accept a duty of care or any other responsibility to any person 
other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and 
conditions governing Intertek's provision of services to you.  Intertek makes no warranties or representations either express or implied 
with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and 
careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by 
statute or otherwise, except in the event of our gross negligence or willful misconduct.  

 


